
30 70
80 90

100

110

10
50

120

40

150

140
130

220
210

60

160
170

180
200

Ref. Part Numbers Description
30 020845-2 Oil Lance Assembly, With Fittings

30 020845-1 Oil Lance Assembly, Without 
Fittings

40 020778-2 Refractory Combustor, Jade 50 
Dcx

40 020778-1 Refractory Combustor,
Zedpave-C

50 020795 Combustor Mounting Flange 
Gasket

60 020818-1 Burner Mounting Flange Gasket

110 020803 Burner Block Mounting Flange 
Assembly

120 A920903556 T-Bolt, 3/8-16 X 3-1/4 inch
130 19267 Flat Washer, 7/16 in. 
140 19269 Lock Washer, 3/8 in.
150 016196 Hex Nut, 3/8-16
160 020874-1 Support Stand

170 19898 Lock Nut, 1/2-13
180 018993 Latch Clamp Assembly

200 10004027 Sash Chain And Hairpin 
Assembly

210 102458SHSS Socket Head Cap Screw, 10-24 X 
5/8 inch

10006746 Fitting, Compression, 1 inch NPT 
To 1 inch Tube

020817-1 Inlet Flange Gasket
10006748-6 Orifice Assembly, 10.0 mm Bore
10006748-4 Orifice Assembly, 8.0 mm Bore
10006748-5 Orifice Assembly, 9.0 mm Bore
10046484 Peepsight

10006747 Oxygen Bypass Tube, 1 inch OD 
X 0.083 Wall

19277 Lock Washer, No.10

Ref. Part Numbers Description

Version 1.3

Eclipse PrimeFire 400
Burners

3/27/2015

Spare Parts List 1190-4

20 MM Btu/h


